
Florida 

4 '.,. '" ' 
," >I,' 

i , '. ~) ~ ~Water
~..ISERVICES 	 I;: lU It 9 'i 

,;' UHlfi! 
;,1,\ II. 

July 9, 1999 

Via Federal Express 

Ms. Blanca Bayo, Director 
Division of Records & Reporting 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Tallahassee, FL 32399-0850 

"'r 
Re: 	 Docket No. 9~0817-WS 

Application for Amendment of Certificate Nos. 171-W and 
122-S in Nassau County by Florida Water Services Corporation 

Dear Ms. Bayo: 

Enclosed are an original and 12 copies of Amended Exhibits A, F, H, and L for the filing 
in the above-referenced docket. Also enclosed are an original and 12 copies of Late Filed 
Exhibits T-4 which contain the certified mail return receipt cards and Late Filed Exhibit 
V -4 which is the proof ofpublication. 

In order to confirm filing of this application, please date-stamp the enclosed copy of this 
letter and return it to me in the stamped, self-addressed envelope which is provided for 
your convenience. 

If you need any additional information or other assistance, please call me at (407) 598­
4260. Thank you for your cooperation. 

DOCUMENT NU~9fR -DATE 

Florida Water Services Corporation! P. O. Box 609520 ! Orlando, Florida 32860-9520 A:II" ~*~j2m 
IA/_"*~ ,_ ,n I 'I r:._+:_~_ r.(:<C'(' :'f'("'''rl - ,'_ .... ~_0vvt«.e/l/ r lTv r fb'lUJ.a"'l r lU«JC.& ,I. ,,', , '.,1 t' '::, ,.' I':, 1-' 0 R TIN G 



Amended Exhibit A 


If the app1icant is requesting an extension of territory, a 
statement regarding the need for service in the proposed 
territory, such as anticipated deve10pment in the proposed 
service area. 

Florida Water Services has received an application for 
service extension for both water and wastewater service from 
the Crane Island Partnership in the proposed territory. The 
proposed development is composed of 260 single-family homes, 
a 30-40 room inn, a non-denominational church, a clubhouse 
and a restaurant. Proposed development is expected to start 
in the Spring of 2000. 



Amended Exhibit F 


A description of the types of customers anticipated to be 
served by the extension, i.e., single family homes, mobile 
homes, duplexes, golf course, clubhouse, commercial, etc. 

The community will consist of 260 single-family homes, a 30­
40 room inn, a non-denominational church, a clubhouse, and a 
restaurant. 



Amended Exhibit I 


The numbers and dates of any construction or operating 
permits issued by the Department of Environmenta1 Protection 
for the system proposed to be expanded. 

The Amel Island wastewater plant currently has one 
operating permit issued: 

1. 	 Operating Permit #FLAOl1688 

Currently, construction permits have been issued for 
the plant as well. They are as follows: 

1. 	 Osprey Village Ltd. Partnership Permit #D845-299641. 
2. 	 Amelia Island Company Permit #3198-005-DWC. 
3. 	 Park Place Company Permit #0003198-002-DWC. 
4. 	 Trevett Construction Group, Inc. Permit #0003198-008­

DWC. 
5. 	 Ocean Reach Joint Venture Permit #0003198-007-DWC. 

Copies of these permits are attached as Appendix I-i. 



Amended Appendix 1-1 


Operatinq Permit 



Department of 

Environmental Protection 
Northeast District 

Jeb Bush 
Governor 

7825 Baymeadows Way, Suite B200 
Jacksonville. Florida 32256-7590 

David B. Struhs 
Secretary 

STATE OF FLORIDA 
DOMESTIC W ASTEW ATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FLAOl1688 
Florida Water Services Corporation ISSUANCE DATE: February 19, 1999 
Post Office Box 609520 EXPIRATION DATE: February 18, 2004 
Orlando, FL 32860-9520 FACILITY ID NO.: 3145P04522 

RESPONSIBLE AUTHORITY: 
Mr. Jerry Wright, Area Supervisor 
(904) 261-9452 

FACILITY: 

Amelia Island WWTF 
5390 First Coast Highway 
Amelia City, Florida 32035 
Nassau County 
Latitude: 300 34' 38" N Longitude: 81 0 27' IS" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida 
Administrative Code. The above named permittee is hereby authorized to operate the facilities shown on the 
application and other documents attached hereto or on file with .the Department and made a part hereof and 
specifically described as follows: 

TREA TMENT FACILITIES: 

To operate an existing 0.950 MGD pennitted capacity advanced secondary activated sludge wastewater treatment 
facility consisting of influent screening, two flow equal ization basins (I 70,000 gallons total), two 21 0,000 gallon 
aeration basins, two 186,500 gallon anoxic basins, two 182,000 gallon secondary clarifiers, two 198 SF high rate 
filters, two chlorine contact chambers (30,000 gallons total), one 150,800 gallon digester, one J.O MG reject storage 
pond (lined) and one 2.9 MG unlined effluent storage pond. This facility is required to meet high level disinfection 
requirements. Wastewater residuals are treated to Class B stabilization requirements and land applied. If Class B 
stabilization requirements are not met, wastewater residuals are transported to a FDEP pennitted regional residuals 
treatment facility, treated and land applied. 

Proposed improvements include repair and replacement of corroded structures and influent piping at the facility 
headworks, digester improvements, repair/replacement of chlorine scales and adequate public notification regarding 
the use of reclaimed water in public access areas. 

REUSE: 

Land Application: An existing 1.585 mgd AADF pennitted capacity slow-rate public access system (ROO I) 
consisting of three golf courses at the following locations: 

"Protea, Conserve and Manage Rorida's Environment and Natural Resources" 

Printed an reqded paper. 



PERMITTEE: PERMIT NUMBER: FLAOl1688 
Florida Water Services Corporation ISSUANCE DATE: February 19, 1999 
Post Office Box 609520 EXPIRATION DATE: February 18,2004 
Orlando, FL 32860-9520 FACILITY ID NO.: 3145P04522 

User Name 
User Type 

Capacity 
(MGD) 

Amelia Links Golf Course 0.500 
Long Pointe Golf Course 0.405 

Amelia Island 
(Summer Beach) 

Golf Course 0.680 

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages I 
through 23 of this permit. The application was signed and sealed by Catherine A. Walker, P.E. on January I, 1998. 

2 



PERMITTEE: PERMIT NUMBER: FLAOl1688 
Florida Water Services Corporation ISSUANCE DATE: February 19, 1999 
Post Office Box 609520 EXPIRA TION DATE: February 18, 2004 
Orlando, FL 32860-9520 FACILITY ID NO.: 3145P04522 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. 	 Reuse and Land Application Systems 

I. 	 During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct 
reclaimed water to Reuse System ROO I. Such reclaimed water shall be limited and monitored by the permittee as specified below: 

Reclaimed Water Limitations Monitoring Requirements 

Parameter Units MaxIMin 
Annual 
Average 

Monthly 
Average 

Weekly 
Average 

Single 
Sample 

Monitoring 
Frequency Sample Type 

Monitoring 
Location Site 

Number 
Notes 

Flow, in conduit or thru treatment 
plant 

MGD Maximum 0.95 - - - Continuous Recording flow meters 
and total izers 

INF-OI See 
Cond.I.A.3 

BOD, Carbonaceous :5 day, 20C mglL Maxilllulll 20.0 30.0 45.0 60.0 Weekly 16-hour flow 
proportioned 

composite 

EFA-OI 

Solids, Total Suspended mglL Maximum - - - 5.0 Daily Grab EFA-Ol 
I 

pH s.u. Range - - - 6.0 to 8.5 Daily Grab EFA-Ol 

Coliform, Fecal See Permit Condition I.A.4. Daily Grab EFA-OI 

Total Residual Chlorine (For 
Disinfection) 

mglL Minimum - - - 1.0 Continuous Grab EFA-Ol See 
Cond.I.A.5 

Turbidity NTUs Maximum Sec Permit Condition I.A.6. Continuous Grab EFA-OI 

3 




PERMITTEE: PERMIT NUMBER: FLAOl1688 
Florida Water Services Corporation ISSUANCE DATE: February 19, 1999 
Post Office Box 609520 EXPIRATION DATE: February 18,2004 
Orlando, FL 32860-9520 FACILITY ID NO.: 3145P04522 

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 
I. and as described below: 

Monitoring Location 
Site Number 

Description of Monitoring Location 

EFA-OI Chlorine contact chamber discharge. 
INF-OI Influent headworks. 

3. 	 Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. 
[62-601.200(17) and .500(6}, J2-24-96] 

4. 	 Over a 30 day period, 75 percent of the fecal coliform values (the 75th percentile value) shall be below 
the detection limits. Anyone sample shall not exceed 25 fecal coliform values per 100 mL of sample. 
Anyone sample shall not exceed 5.0 milligrams per liter of total suspended solids (TSS) at a point 
before application of the disinfectant. Note: To report the 75th percentile value, list the fecal coliform 
values obtained during that month in ascending order. Report the value of the sample that corresponds 
to the 75th percentile (multiply the number of samples by 0.75). For example, for 30 samples, report 
the corresponding fecal coliform value for the 23rd value of ascending order. [62-600.440(5}(f), J2­
24-96] 

5. 	 The minimum total chlorine residual shall be limited as described in the approved operating protocol, 
such that the permit limitation for fecal coliform bacteria will be achieved. In no case shall the total 
chlorine residual be less than 1.0 mglL. [62-600.440(5)(b), 12-24-96; 62-61O.460(2}, 1-9-96; and 62­
610.463(2), 1-9-96] 

6. 	 The maximum turbidity shall be limited as described in the approved operating protocol, such that the 
permit limitations for total suspended solids and fecal coliforms will be achieved. [62-610. 463(2}, 1-9­
96] 

4 



PI:!,I{MITTEE: PERMIT NUMBER: FLAOl1688 
Florida Water Services Corporation ISSUANCE DATE: February 19, 1999 
Post Office Box 609520 EXPIRATION DATE: February 18, 2004 
Orlando, FL 32860-9520 FACILITY ID NO.: 3145P04522 

B. 	 Other Limitations and Monitoring and Reporting Requirements 

I. 	 During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall be limited and 
monitored by the permittee as specified below: 

Limitations Monitoring Requircmcnts 

Paramctcr Units MaxIMin 
Annual 
Avcragc 

Monthly 
Avcrage 

Wcckly 
Avcrage 

Singlc 
Samplc 

Monitoring 
Frcqucncy SamplcTypc 

Monitoring 
Location Sitc 

Numbcr 
Notcs 

BOD, Carbonaceous 5 day, 20C mglL Report . . - - Weekly 8-hour Ilow lNF-OI See 
proportioned Cond.I.B.3 
composite 

Solids, Total Suspended mglL Report - - - - Weekly 8-hour flow INF-OI See 
proportioned Cond.I.B.3 
composite 

5 



PERMITTEE: PERMIT NUMBER: FLAOl1688 
Florida Water Services Corporation ISSUANCE DATE: February 19, J999 
Post Office Box 609520 EXPIRATION DATE: February 18,2004 
Orlando, FL 32860-9520 FACILITY ID NO.: 3145P04522 

2. Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. I and as 
described below: 

Monitoring Location 
Site Number 

INF-OI 

Description of Monitoring Location 

Influent head works. 

3. 	 Influent samples shall be collected so that they do not contain digester supernatant or return activated 
sludge, or any other plant process recycled waters. (62-60J.500(4), 12-24-96J 

4. 	 Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a 
sufficiently sensitive method in accordance with 40 CFR Part 136. Parameters which must be 
monitored as a result of a ground water discharge (i.e., underground injection or land application 
system) shall be analyzed in accordance with Chapter 62-60 I, F.A.C. (62-620.610(lB), 12-24-96J 

5. 	 The permittee shall provide safe access points for obtaining representative influent, reclaimed water, 
and effluent samples which are required by this permit. (62-601.500(5), 12-24-96] 

6. 	 During the period of operation authorized by this permit, the permittee shall complete and submit to 
the Department on a monthly basis Discharge Monitoring Report(s) (DMR), Form 62-620.910(10), as 